STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water
Pollution Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No. MO-0130371

Owner: City of Oak Grove

Address: 1300 Broadway, Oak Grove, MO 64075
Continuing Authority: Same as above

Address: Same as above

Facility Name: Oak Grove WWTP

Facility Address: 40298 East Gillespie Road, Oak Grove, MO 64011
Legal Description: See Page 2

UTM Coordinates: See Page 2

Receiving Stream: See Page 2

First Classified Stream and ID: See Page 2

USGS Basin & Sub-watershed No.: See Page 2

authorizes activities pursuant to the terms and conditions of this permit in accordance with the Missouri Clean Water Law and/or the
National Pollutant Discharge Elimination System; it does not apply to other regulated activities.

FACILITY DESCRIPTION

See Page 2

June 1, 2025
Effective Date

May 31. 2030 %W

Expiration Date John H% Director,/Wa‘[’er Protection Program




Page 2 of 9
Permit No. MO-0130371

FACILITY DESCRIPTION (continued):

Outfall #001 — POTW

The use or operation of this facility shall be by or under the supervision of a Certified “B” Operator.

Influent pump station / one peak flow equalization lagoon / mechanical bar screen / grit removal / one extended aeration basin / two
final clarifiers / UV disinfection / two sludge holding lagoons / sludge removed by contract hauler or stored in sludge holding lagoons
/ facility does not have materials stored or conduct operations in a manner that would cause the discharge of pollutants via stormwater.

Design population equivalent is 13,000.
Design flow is 1.3 million gallons per day.
Actual flow is 850,700 gallons per day.
Design sludge production is 305 dry tons/year.

Legal Description: Sec. 22, T49N, R29W, Jackson County
UTM Coordinates: X=404158, Y=4321304

Receiving Stream: Tributary to Sni-a-Bar Creek (C)

First Classified Stream and ID: Presumed Use Stream (C) (5065)
USGS Basin & Sub-watershed No.: (10300101-0506)

Permitted Feature INF — Influent Monitoring Location — Headworks

Legal Description: Sec. 21, T49N, R29W, Jackson County
UTM Coordinates: X=403920, Y=4321122



Page 3 of 9

Permit No. MO-0130371

OUTFALL
#001

TABLE A-1.
FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit. The interim effluent
limitations in Table A-1 shall become effective on June 1, 2025, and remain in effect until expiration of the permit. Such discharges shall be

controlled, limited, and monitored by the permittee as specified below:

FINAL EFFLUENT LIMITATIONS MONITORING REQUIREMENTS
EFFLUENT PARAMETER(S) UNITS DAILY MONTHLY | MONTHLY MEASUREMENT SAMPLE
MAXIMUM TOTAL AVERAGE FREQUENCY TYPE
Limit Set: M
Flow MGD * * once/weekday*** 24 hr. total
Total Flow Q MG * once/month measured
EFFLUENT PARAMETERS) unts | oy | e v | eS| S
Biochemical Oxygen Demands mg/L 30 20 once/month composite**
Total Suspended Solids mg/L 35 25 once/month composite**
E. coli (Note 1, Page 5) #/100mL 1,030 206 once/week grab
Ammonia as N (January) mg/L 115 2.6 once/month composite**
Ammonia as N (February) mg/L 10.1 2.6 once/month composite**
Ammonia as N (March) mg/L 10.1 2.6 once/month composite**
Ammonia as N (April) mg/L 4.8 1.3 once/month composite**
Ammonia as N (May) mg/L 4.8 1.3 once/month composite**
Ammonia as N (June) mg/L 4.8 1.3 once/month composite**
Ammonia as N (July) mg/L 4.8 L1 once/month composite**
Ammonia as N (August) mg/L 4.8 1.3 once/month composite**
Ammonia as N (September) mg/L 4.8 1.3 once/month composite**
Ammonia as N (October) mg/L 115 2.6 once/month composite**
Ammonia as N (November) mg/L 115 2.6 once/month composite**
Ammonia as N (December) mg/L 10.1 2.6 once/month composite**
Total Phosphorus mg/L * * once/month composite**
Total Kjeldahl Nitrogen mg/L * * once/month composite**
Nitrite + Nitrate mg/L * * once/month composite**
Total Nitrogen (Note 3, Page 5) mg/L * * once/month calculated
EFFLUENT PARAMETER(S) UNITS | MINIMUM maxmom | ey SAEE"
pH — Unitg**** SU 6.5 9.0 once/week grab
EFFLUENT PARAMETER(S) UNITS E?ﬁ%éé MEREQUENCY SAVELE
Biochemical Oxygen Demands— Percent Removal (Note 2, Page 5) % 85 once/month calculated
Total Suspended Solids — Percent Removal (Note 2, Page 5) % 85 once/month calculated

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE

JULY 28, 2025.

* Monitoring requirement only.

** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30-minute intervals by an automatic

sampling device

***  Once each weekday means: Monday, Tuesday, Wednesday, Thursday, and Friday.

*#*%  pH is measured in pH units and is not to be averaged.

Q Total flow must be measured daily, including weekends and holidays.




Page 4 of 9
Permit No. MO-0130371

OUTFALL TABLE A-2.
#001 FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit. The interim effluent
limitations in Table A-2 shall become effective on June 1, 2025, and remain in effect until expiration of the permit. Such discharges shall be
controlled, limited and monitored by the permittee as specified below:

INTERIM EFFLUENT MONITORING
LIMITATIONS REQUIREMENTS
EFFLUENT PARAMETER(S) UNITS Q
DAILY WEEKLY MONTHLY MEASUREMENT SAMPLE

MAXIMUM | AVERAGE AVERAGE FREQUENCY TYPE
Limit Set: Q
Oil & Grease mg/L 15 10 once/quarter® grab
Copper, Total Recoverable ng/L * * once/quarter® composite**
Cadmium, Total Recoverable ng/L 1.8 0.6 once/quarter® composite**
Hardness mg/L * * once/quarter® grab

MONITORING REPORTS SHALL BE SUBMITTED QUARTERLY; THE FIRST REPORT IS DUE_OCTOBER 28, 2025.

*  Monitoring requirement only.
** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30-minute intervals by an automatic
sampling device.
¥ See table below for quarterly sampling requirements.

Quarterly Minimum Sampling Requirements
Quarter Months Quarterly Effluent Parameters Report is Due
First January, February, March Sample at least once during any month of the quarter April 28™
Second April, May, June Sample at least once during any month of the quarter July 28t
Third July, August, September Sample at least once during any month of the quarter October 28
Fourth October, November, December Sample at least once during any month of the quarter January 28
OUTFALL TABLE A-3.

WHOLE EFFLUENT TOXICITY

#001 FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit. The final effluent
limitations in Table A3 shall become effective on June 1, 2025, and remain in effect until expiration of the permit. Such discharges shall be
controlled, limited and monitored by the permittee as specified below:

FINAL MONITORING REQUIREMENTS
EFFLUENT
EFFLUENT PARAMETER(S) UNITS
DAILY MEASUREMENT SAMPLE
MAXIMUM FREQUENCY TYPE

Limit Set: WA
Acute Whole Effluent Toxicity - Pimephales promelas (Note 4, Page 5) TU. * once/year composite**
Acute Whole Effluent Toxicity -Ceriodaphnia dubia (Note 4, Page 5) TU. * once/year composite**

ACUTE WET TEST MONITORING REPORTS SHALL BE SUBMITTED ANNUALLY.
THE FIRST REPORT IS DUE SEPTEMBER 28, 2025.

* Monitoring requirement only.
** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30-minute intervals by an automatic
sampling device.




Page 5 of 9

Permit No. MO-0130371

PERMITTED
FEATURE
INF

TABLE B-1.

INFLUENT MONITORING REQUIREMENTS

The monitoring requirements in Table B-1 shall become effective on June 1, 2025, and remain in effect until expiration of the permit.

wastewater shall be monitored by the permittee as specified below:
[...]
total phosphorus target reduction levels will be incorporated in your next permit cycle with an implementation date of January 1,
2033. An alternative implementation date may be requested per 10 CSR 20-7.015(9)(2)D.(IV).

Permittees shall submit the following on the next renewal application:

e  Chosen compliance method.

o If implementing compliance option 2, and the facility is a combined sewer system, permittees can request alternative
considerations or calculations.

o If implementing compliance option 3, at least two years of influent and effluent monitoring data is required.
o If implementing compliance option 4, sufficient and representative data is required.

e Alternative implementation date, if applicable.

e Application for nutrient trading, if utilizing.

VARIANCE:

As per §644.061.4 RSMo, variances shall be granted for such period of time and under such terms and conditions as shall be specified
by the commission in its order. The variance may be extended by affirmative action of the commission. In no event shall the variance
be granted for a period of time greater than is reasonably necessary for complying with the Missouri Clean Water Law §644.006 to
§644.141 RSMo, or any standard, rule or regulation promulgated pursuant to §644.006 to §644.141 RSMo.

v’ This operating permit is not drafted under premises of a petition for variance.

WASTELOAD ALLOCATIONS (WLA) FOR LIMITS:

As per [10 CSR 20-2.010(86)], the amount of pollutant each discharger is allowed by the department to release into a given stream
after the department has determined total amount of pollutant that may be discharged into that stream without endangering its water
quality.

v' Wasteload allocations were not calculated.


https://dnr.mo.gov/forms-applications

Oak Grove WWTP
Fact Sheet Page #16

WLA MODELING:
There are two general types of effluent limitations, technology-based effluent limits (TBELs) and water quality based effluent limits
(WQBELSs). If TBELs do not provide adequate protection for the receiving waters, then WQBEL must be used.

v' A WLA study was either not submitted or determined not applicable by department staff.

WHOLE EFFLUENT TOXICITY (WET) TEST:
A WET test is a quantifiable method of determining if a discharge from a facility may be causing toxicity to aquatic life by itself, in
combination with or through synergistic responses when mixed with receiving stream water.

Under the federal Clean Water Act (CWA) §101(a)(3), requiring WET testing is reasonably appropriate for site-specific Missouri
State Operating Permits for discharges to waters of the state issued under the National Pollutant Discharge Elimination System
(NPDES). WET testing is also required by 40 CFR 122.44(d)(1). WET testing ensures that the provisions in the 10 CSR 20-
6.010(8)(A) and the Water Quality Standards 10 CSR 20-7.031(4)(D),(F),(G),(J)2.A & B are being met. Under [10 CSR 20-
6.010(8)(B)], the department may require other terms and conditions that it deems necessary to assure compliance with the Clean
Water Act and related regulations of the Missouri Clean Water Commission. In addition, the following applies: §644.051.7 RSMO,
requires the department to set permit conditions that comply with the MCWL and CWA and specifically references toxicity as an item
we must consider in writing permits (along with water quality-based effluent limits, pretreatment, etc...); and §644.051.8 RSMo, is
the basic authority to require testing conditions. WET test will be required by facilities meeting the following criteria:

X Facility is a designated Major.

[] Facility continuously or routinely exceeds its design flow.

[] Facility that exceeds its design population equivalent (PE) for BODs whether or not its design flow is being exceeded.
[] Facility (whether primarily domestic or industrial) that alters its production process throughout the year.

(] Facility handles large quantities of toxic substances, or substances that are toxic in large amounts.

[] Facility has Water Quality-based Effluent Limitations for toxic substances (other than NH3)

X Facility is a municipality with a Design Flow > 22,500 gpd.

[] Other — please justify.

v' The permittee is not required to conduct chronic WET test for this facility as the facility has passed previous chronic WET tests;
however, annual Acute WET tests are required.

40 CFR 122.41(M) - BYPASSES:

The federal Clean Water Act (CWA), Section 402 prohibits wastewater dischargers from “bypassing” untreated or partially treated
sewage (wastewater) beyond the headworks. A bypass is defined as an intentional diversion of waste streams from any portion of a
treatment facility, [40 CFR 122.41(m)(1)(i)]. Additionally, Missouri regulation 10 CSR 20-7.015(9)(G) states a bypass means the
intentional diversion of waste streams from any portion of a treatment facility, except in the case of blending, to waters of the state.
Only under exceptional and specified limitations do the federal regulations allow for a facility to bypass some or all of the flow from
its treatment process. Bypasses are prohibited by the CWA unless a permittee can meet all of the criteria listed in 40 CFR
122.41(m)(4)()(A), (B), & (C). Any bypasses from this facility are subject to the reporting required in 40 CFR 122.41(1)(6) and per
Missouri’s Standard Conditions I, Section B, part 2.b. Additionally, Anticipated Bypasses include bypasses from peak flow basins or
similar devices designed for peak wet weather flows.

v’ This facility does not anticipate bypassing.

Part IV — Cost Analysis for Compliance

Pursuant to §644.145 RSMo, when issuing permits under this chapter that incorporate a new requirement for discharges from publicly
owned combined or separate sanitary or storm sewer systems or publicly owned treatment works, or when enforcing provisions of this
chapter or the Federal Water Pollution Control Act, 33 U.S.C. 1251 et seq., pertaining to any portion of a publicly owned combined or
separate sanitary or storm sewer system or [publicly owned] treatment works, the Department of Natural Resources shall make a
“finding of affordability” on the costs to be incurred and the impact of any rate changes on ratepayers upon which to base such permits
and decisions, to the extent allowable under this chapter and the Federal Water Pollution Control Act. This process is completed
through a cost analysis for compliance. Permits that do not include new requirements may be deemed affordable.

v" The department is not required to determine Cost Analysis for Compliance because the permit contains no new conditions or
requirements that convey a new cost to the facility.



Oak Grove WWTP
Fact Sheet Page #17

Part V — Administrative Requirements

On the basis of preliminary staff review and the application of applicable standards and regulations, the department, as administrative
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and
special conditions contained herein and within the operating permit. The proposed determinations are tentative pending public
comment.

WATER QUALITY STANDARD REVISION:
In accordance with §644.058 RSMo, the department is required to utilize an evaluation of the environmental and economic impacts of
modifications to water quality standards of twenty-five percent or more when making individual site-specific permit decisions.

v' This operating permit does not contain requirements for a water quality standard that has changed twenty-five percent or more
since the previous operating permit.

PuBLIC NOTICE:

The department shall give public notice that a draft permit has been prepared and its issuance is pending. Additionally, public notice
will be issued if a public hearing is to be held because of a significant degree of interest in and water quality concerns related to a draft
permit. No public notice is required when a request for a permit modification or termination is denied; however, the requester and
permittee must be notified of the denial in writing. The department must issue public notice of a pending operating permit or of a new
or reissued statewide general permit. The public comment period is the length of time not less than 30 days following the date of the
public notice which interested persons may submit written comments about the proposed permit. For persons wanting to submit
comments regarding this proposed operating permit, then please refer to the Public Notice page located at the front of this draft
operating permit. The Public Notice page gives direction on how and where to submit appropriate comments.

v' The Public Notice period for this operating permit was from April 4, 2025, to May 5, 2025. Responses to the Public Notice of this
operating permit did not warrant the modification of effluent limits and/or the terms and conditions of this permit. A justification
of meeting backsliding provisions was added to support the change of effluent limitations for copper from limits to monitoring
only.

DATE OF FACT SHEET: MARCH 3, 2025
COMPLETED By:

REFAAT MEFRAKIS, P.E.

MISSOURI DEPARTMENT OF NATURAL RESOURCES

WATER PROTECTION PROGRAM

ON BEHALF OF OPERATING PERMITS SECTION - DOMESTIC WASTEWATER UNIT
(573) 751-6568

Refaat.Mefrakis@dnr.mo.gov



mailto:Refaat.Mefrakis@dnr.mo.gov

Appendices

APPENDIX - CLASSIFICATION WORKSHEET:

Oak Grove WWTP
Fact Sheet Page #18

Item Points Possible P91nts
Assigned
. . . 1 pt./10,000 PE or major fraction
Maximum Population Equivalent (P.E.) served, peak day thereof. (Max 10 pts.) 1
Design Flow (avg. day) or peak month’s flow (avg. day) whichever is 1 pt. / MGD or major fraction 4
larger thereof. (Max 10 pts.)
Effluent Discharge
Missouri or Mississippi River 0
All other stream discharges except to losing streams and stream |
reaches supporting whole body contact recreation
Discharge to lake or reservoir outside of designated whole body 5
contact recreational area
Discharge to losing stream, lake or reservoir area supporting whole 3
body contact recreation
Direct reuse or recycle of effluent 6
Land Application/Irrigation
Drip Irrigation 3
Land application/irrigation 5
Overland flow 4
Variation in Raw Wastes (highest level only)
Variations do not exceed those normally or typically expected 0
Reoccurring deviations or excessive variations of 100 to 200 percent in 5 5
strength and/or flow
Reoccurring deviations or excessive variations of more than 200 4
percent in strength and/or flow
Department-approved pretreatment program 6
Preliminary Treatment
STEP systems (operated by the permittee) 3
Screening and/or comminution 3 3
Grit removal 3 3
Plant pumping of main flow 3 3
Flow equalization 5 5
Primary Treatment
Primary clarifiers 5
Chemical addition (except chlorine, enzymes) 4
Secondary Treatment
Trickling filter and other fixed film media with or without secondary 10
clarifiers
Activated sludge (including aeration, oxidation ditches, sequencing 15 15
batch reactors, membrane bioreactors, and contact stabilization)
Stabilization ponds without aeration 5
Aerated lagoon 8
Advanced Lagoon Treatment — Aerobic cells, anaerobic cells, covers, 10
or fixed film
Biological, physical, or chemical 12
Carbon regeneration 4
Total from page ONE (1) - 36




Oak Grove WWTP
Fact Sheet Page #19

APPENDIX - CLASSIFICATION WORKSHEET (CONTINUED):

ITEM POINTS POSSIBLE PomTs
ASSIGNED
Solids Handling
Sludge Holding 5 5
Anaerobic digestion 10
Aerobic digestion 6
Evaporative sludge drying 2
Mechanical dewatering 8
Solids reduction (incineration, wet oxidation) 12
Land application 6
Disinfection
Chlorination or comparable 5
On-site generation of disinfectant (except UV light) 5
Dechlorination 2
UV light 4 4
Required Laboratory Control Performed by Plant Personnel (highest level only)
Lab work done outside the plant 0
Push — button or visual methods for simple test such as pH, settleable 3
solids
Additional procedures such as DO, COD, BOD, titrations, solids, 5
volatile content
More advanced determinations, such as BOD seeding procedures,
. . . 7 7
fecal coliform, nutrients, total oils, phenols, etc.
Highly sophisticated instrumentation, such as atomic absorption and 10
gas chromatograph
Total from page TWO (2) - 16
Total from page ONE (1) -—- 36
Grand Total -—- 52

[] - A: 71 points and greater52
X - B: 51 points — 70 points
[] - C: 26 points — 50 points
[] - D: 0 points — 25 points



Oak Grove WWTP

Fact Sheet Page #20
APPENDIX — RPA RESULTS:
RWC RWC Range RP
* * kok skksk
Parameter CMC Acute* cee Chronic* | " max/min v ME Yes/No
Ammonia as N — Summer (mg/L) 12.1 63.98 1.3 63.98 31 16.8/0.13 1.49 3.81 YES
Ammonia as N — Winter (mg/L) 10.1 30.58 2.7 30.58 32 9.6/0.01 1.21 3.19 YES
Copper (Cu) 21.15 8.25 13.57 8.25 21 4/1 0.52 2.06 NO
Selenium (Se) n/a 1.70 5.00 1.70 21 1/0.1 0.37 1.70 NO
Cadmium (Cd) 7.88 380.77 1.12 380.77 21 44.1/0.1 2.74 8.63 YES

N/A — Not Applicable

* - Units are (ug/L) unless otherwise noted.

** - If the number of samples is 10 or greater, then the CV value must be used in the WQBEL for the applicable constituent. If the
number of samples is < 10, then the default CV value must be used in the WQBEL for the applicable constituent.

*#% _ Coefficient of Variation (CV) is calculated by dividing the Standard Deviation of the sample set by the Mean of the same sample
set.

RWC — Receiving Water Concentration. It is the concentration of a toxicant or the parameter toxicity in the receiving water after
mixing (if applicable).

n — Is the number of samples.

MF — Multiplying Factor. 99% Confidence Level and 99% Probability Basis.

RP — Reasonable Potential. It is where an effluent is projected or calculated to cause an excursion above a water quality standard
based on a number of factors including, as a minimum, the four factors listed in 40 CFR 122.44(d)(1)(ii).

Reasonable Potential Analysis is conducted as per (TSD, EPA/505/2-90-001, Section 3.3.2). A more detailed version including
calculations of this RPA is available upon request.




Oak Grove WWTP
Fact Sheet Page #21

APPENDIX — Non-Detect Example Calculations:

Example: Permittee has four samples for Pollutant X which has a method minimum level of 5 mg/L and is to report a Daily
Maximum and Monthly Average.

Week 1 =11.4 mg/L

Week 2 = Non-Detect or <5.0 mg/L
Week 3 =7.1 mg/L

Week 4 = Non-Detect or <5.0 mg/L

For this example, use subpart (h) - For reporting an average based on a mix of detected and non-detected values (not including
E. coli), assign a value of “0” for all non-detects for that reporting period and report the average of all the results.

11.4+0+7.1+0=18.5+4 (number of samples) =4.63 mg/L.

The Permittee reports a Monthly Average of 4.63 mg/L and a Daily maximum of 11.4 mg/L (Note the < symbol was dropped in the
answers).

Example: Permittee has five samples for Pollutant Y that has a method minimum level of 9 pg/L and is to report a Daily Maximum
and Monthly Average.

Day 1 = Non-Detect or <9.0 pug/L
Day 2 = Non-Detect or <9.0 pug/L
Day 3 = Non-Detect or <9.0 pug/L
Day 4 = Non-Detect or <9.0 pug/L
Day 5 = Non-Detect or <9.0 pug/L

For this example, use subpart (g) - For reporting an average based on all non-detected values, remove the “<” sign from the values,
average the values, and then add the “<” symbol back to the resulting average.

(9 +9 +9 +9 +9) + 5 (number of samples) =<9 nug/L.

The Permittee reports a Monthly Average of <9.0 pg/L (retain the ‘less than’ symbol) and a Daily Maximum of <9.0 pg/L.

Example: Permittee has four samples for Pollutant Z where the first two tests were conducted using a method with a method
minimum level of 4 pg/L and the remaining two tests were conducted using a different method that has a method minimum level of <6
pg/L and is to report a Monthly Average and a Weekly Average.

Week 1 = Non-Detect or <4.0 ng/L
Week 2 = Non-Detect or <4.0 ng/L
Week 3 = Non-Detect or <6.0 ng/L
Week 4 = Non-Detect or <6.0 ng/L

For this example, use subpart (g) - For reporting an average based on all non-detected values, remove the “<” sign from the values,